
 

Approve Deny Signatures Date 

√  
Reza H. Chowdhury, P.E. / Environmental Engineer  November 5, 2025 

X   
Edward Dudick, P.E. / Environmental Engineer Manager November 12, 2025 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027235 

Facility Type Municipal APS ID 571161 

Major / Minor Major Authorization ID 1441936 

a 
Applicant and Facility Information 

Applicant Name Easton Area Joint Sewer Authority   Facility Name Easton WWTP  

Applicant Address 50-A S Delaware Drive   Facility Address 50-A S Delaware Drive   

 Easton, PA 18042-9405   Easton, PA 18042-9405  

Applicant Contact Robert Lammi  Facility Contact Charles Wilson  

Applicant Phone (610) 250-6707  Facility Phone (610) 250-6705  

Client ID 87609  Site ID 443488  

Ch 94 Load Status Not Overloaded  Municipality Easton City  

Connection Status   County Northampton  

Date Application Received May 30, 2023  EPA Waived? No  

Date Application Accepted June 2, 2023  If No, Reason Major Facility, Pretreatment  

Purpose of Application RENEWAL OF EXISTING NPDES PERMIT.  

 

Summary of Review 

The PA Department of Environmental Protection (PADEP/Department) received an NPDES permit renewal application from 
S C Engineers, Inc. (consultant) on behalf of Easton Area Joint Sewer Authority (EAJSA/Authority/Permittee) for permittee’s 
Easton WWTP (facility) on May 30, 2023. The current permit expired on November 30 2023 and the permit is under 
administrative extension since then. This is a major sewage facility with design flow of 10.0 MGD and the treated effluent is 
discharged into Delaware River (WWF, MF) and Delaware Canal. Renewal NPDES permit applications under Clean Water 
program are not covered by PADEP’s PDG per 021-2100-001. This fact sheet is developed in accordance with 40 CFR 
§124.56.  
 
Changes in this permit: Quarterly monitoring for Total Thallium, monthly monitoring for E. Coli, and annual monitoring for 
PFOA, PFOS, PFBS, and HFPO-DA, removed monitoring requirements for Outfalls 003 and 004. 
 
Sludge use and disposal description and location(s):  Settled solids from the primary clarifiers are sent to Anaerobic Digester 
Nos. 2 and 3 for treatment and the sludge from these units is dewatered through the plant’s centrifuge system. Waste 
activated sludge is sent to the aerobic digester cells where it is run through a gravity belt thickener, from there it is 
transferred to Anaerobic Digester No. 1 for treatment and the sludge from this unit is dewatered through the plant’s 
centrifuge system. Class B Biosolids are produced. Pathogen reduction and vector attraction are not tracked since the 
biosolids are currently disposed of at Chrin Landfill. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 10.0  

 Latitude 40º 40' 44"  Longitude -75º 11' 39"  

 Quad Name Easton  Quad Code 1344  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Delaware River (WWF, MF)  Stream Code 00002  

 NHD Com ID 26037060  RMI 107.9  

 Drainage Area 6,090 mi2  Yield (cfs/mi2) 0.238  

 Q7-10 Flow (cfs) 1450.32  Q7-10 Basis Please see below  

 Elevation (ft)  153.7  Slope (ft/ft) 0.00006  

 Watershed No. 2-C  Chapter 93 Class. WWF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 7.6  WQN 0194, median Jul-Sep 2003-2019  

 Temperature (°C) 22.71  WQN 0194, median Jul-Sep 2003-2019  

 Hardness (mg/L) 34.5  WQN 0194, median Jul-Sep 2003-2019  

 Other:               

    

 Nearest Downstream Public Water Supply Intake BCWSA New Hope  

 PWS Waters Delaware River   Flow at Intake (cfs)        

 PWS RMI 73.31  Distance from Outfall (mi) 34.59  
 

 

Changes Since Last Permit Issuance: The WQM permit for the WWTP was amended on November 3, 2021, to 
authorize the following activities:  

1. Conversion of the third anaerobic digester from a secondary digester to a primary digester with a pumped mixing 
system. 

 

2. A new thickened waste activated sludge pump will be constructed adjacent to the existing gravity belt thickener.  
A 3-inch glass-lined ductile iron force main for the pump discharge will be connected to the existing 8-inch line.   

 

3. Construction of a fats, oils and grease receiving and pretreatment facility.  One of the existing dissolved air 
floatation tanks will be utilized for storage after the waste is screened with a packaged rotating drum screening 
unit.  A heated pumped mixing system will keep the tank contents uniform.  Dedicated feed pumps to the first and 
second digesters will be installed. 

 

4. Construction of a combined heat and power facility to utilize the biogas produced in the anaerobic digesters to 
generate electricity through an internal combustion engine genset for use at the facility.  Biogas will be pretreated 
before combustion.  Two new heat exchangers will be added to the existing hot water loop.   

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

3 

Streamflow:  
USGS’s web based watershed delineation tool StreamStats (accessible at https://streamstats.usgs.gov/ss/, accessed on 
October 29, 2025) was utilized to determine the drainage area and low flow statistics of the receiving stream at discharge 
point. The drainage area at Outfall 001 was found to be 6,090 mi2. The upstream Streamgage (01446500-Delaware River 
at Belvidere, NJ) data was analyzed to calculate the low flow yield. Data from this gage shows a drainage area of 4,535 
mi2, Q1-10 of 864 cfs, Q7-10 of 1,080 cfs, and Q30-10 of 1,260 cfs. The Q7-10 runoff rate or yield is calculated as follows: 

 
Q7-10 runoff rate = 1,080 cfs/4,535 mi2 or 0.238 cfs/mi2 

Q7-10 at Outfall 001 = 0.238 cfs/mi2 * 6,090 mi2 = 1,450.32 cfs 
Q1-10:Q7-10 ratio = 864 cfs/1,080 cfs or 0.8 

Q30-10:Q7-10 ratio = 1,260 cfs/1,080 cfs or 1.17 
 
Mixing Zone Study: 
A Mixing Zone Study (Study) was conducted on January 25, 2010, by Conestoga-Rovers & Associates. The Study 
collected bathymetric data at and near the outfall location and conducted CORMIX modeling to calculate/co-relate the 
dilution with mixing factors. The study determined an acute mixing factor of 0.22, chronic mixing factor of 0.98, and human 
health mixing factor is 0.64. The Study also calculated/estimated slope of 0.0006 and width of stream of 113 m (370.64 ft). 
The Study was approved and used in subsequent permit renewals. These numbers or revised available Q7-10 flow values 
will be used in modeling, as appropriate.  
  
PWS Intake: 
The nearest downstream public water supply is Bucks County Water and Sewer Authority (BCWSA) New Hope intake. 
This intake is on Delaware River, at approximate RMI of 73.31 mile, which is approximately 34.59 miles downstream of 
Outfall 001. Because of the distance, dilution, and effluent limits, the discharge is expected not to affect the intake.  
 
Wastewater Characteristics: 
Default discharge pH of 7.0 S.U. and default discharge temperature of 25°C will be used. The application data indicated 
an average Total Hardness of 185 mg/l out of 3 samples. 
 
Background data: 
The nearby upstream Water Quality Network Station 21PA_WQX-WQN0194 is located on SR 1004 Bridge at Belvidere, 
NJ. Per the WQN station’s data, the median pH is 7.6 S.U. and median temperature is 22.71°C for the months July-
September for reporting period 2003-2019. Default hardness value is 100 mg/l. These values will be used for modeling, as 
appropriate.  
 
Antidegradation (93.4): 
The effluent limits for this discharge have been developed to ensure that existing in-stream water uses and the level of 
water quality necessary to protect the existing uses are maintained and protected. The receiving streams are designated 
as Warm Water Fishes (WWF). No High-Quality (HQ) watershed is being impacted by this discharge. No Exceptional-
Value (EV) watershed is being impacted by this discharge. Therefore, Anti-degradation Analysis wasn’t performed.   
 
Class A Wild Trout Fisheries: 
No Class A Wild Trout Fisheries are impacted by this discharge. 
 
DRBC Docket D-1987-010 CP 5: 
The discharge is into Lower Delaware Special Protection Waters (SPW). DRBC renewed the existing Docket on June 11, 
2025 with an expiration date of November 30, 2030. The DRBC parameters mimic NPDES limits with exception of TDS, 
for which DRBC requires a limit of 1,000 mg/l with quarterly sampling requirement. This will be discussed in the 
Development of Effluent Limits section of this fact sheet. 
 
Biosolids Management:  
Settled solids from the primary clarifiers are sent to Anaerobic Digester Nos. 2 and 3 for treatment and the sludge from 
these units is dewatered through the plant’s centrifuge system. Waste activated sludge is sent to the aerobic digester cells 
where it is run through a gravity belt thickener, from there it is transferred to Anaerobic Digester No. 1 for treatment and 
the sludge from this unit is dewatered through the plant’s centrifuge system. Class B Biosolids are produced. Pathogen 
reduction and vector attraction are not tracked since the biosolids are currently disposed of at Chrin Landfill. 

 

 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0  

 Latitude 40º 40' 44"  Longitude -75º 11' 39"  

 Quad Name Easton  Quad Code 1344  

 Wastewater Description: Stormwater, emergency plant effluent discharge.  

 

 Receiving Waters Delaware Canal  Stream Code        
 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 40º 40' 44"  Longitude -75º 11' 36"  

 Quad Name Easton  Quad Code 1344  

 Wastewater Description: Stormwater, Stormwater, emergency plant effluent discharge.  

 

 Receiving Waters Delaware Canal  Stream Code        
 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 40º 40' 44"  Longitude -75º 11' 32.00"  

 Quad Name Easton  Quad Code 1344  

 Wastewater Description: Stormwater  

 

 Receiving Waters Delaware Canal  Stream Code        

 NHD Com ID 26037192  RMI   
 

 
Other Comments: The Part C.VI.E.3 states “If the drainage area characteristics for a stormwater outfall are substantially 
identical in nature to the drainage area characteristics of another stormwater outfall at the facility or site, the permittee 
may select that outfall to be representative of the other outfall in lieu of sampling the represented outfall” as a response to 
permittee’s comment on draft permit during last renewal. The permittee provided description of each of the stormwater 
outfalls which demonstrates the similarities between them. With this understanding, it is determined that the Outfall 002 is 
representative of Outfalls 003 and 004, and only Outfall 002 will be required semi-annual sampling and subject to eDMR 
reporting requirements. The Outfalls 003 and 004 will be removed from eDMR requirements but will be stated in the Part 
C of the permit to identify the available stormwater outfalls. 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

5 

Treatment Facility Summary 

a 

Treatment Facility Name: Easton Area Joint Sewer Authority WWTP 
 

WQM Permit No. Issuance Date 

4876412 A-1 11/04/2021 

4876412 08/16/1976 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Activated Sludge Gas Chlorine 10 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

10 20,000 Not Overloaded Combination Land Application 

 

Treatment Plant Description 

 
Easton Area Joint Sewer Authority (EAJSA or Authority) owns and operates a wastewater treatment plant named Easton 
WWTP (facility), located in Easton City, Northampton County. The EAJSA is responsible for the WWTP operations, capital 
projects, repairs, and permitting as well as operations, capital projects and repairs associated with key conveyance 
facilities under a long-term (99-year) contract with the Easton City, which is a part of an intermunicipal agreement 
between all member parties. Management of the City’s wastewater collection system is handled by City staff. This is a 
major sewage treatment facility with an average annual design flow of 10 MGD, hydraulic loading capacity of 20,000 lbs. 
BOD5/day, and hydraulic design capacity of 10 MGD. The facility treats wastewater from the following six municipalities 
that are member of EAJSA, and five other municipalities that aren’t member of EASJA. 
 

 
 
The member and non-member municipalities own and operate their own collection and conveyance systems. On 
September 29, 2021, the Borough of Stockertown’s sewer system was connected to the Forks Township sewer system. 
 
The WWTP employs physical and biological treatment to achieve required treatment level. The facility’s treatment process 
consists of grit removal and screening, primary clarification, secondary biological treatment through an oxidation ditch 
process, secondary clarification, disk filtration system, disinfection using sodium hypochlorite and dechlorination using 
sodium bisulfite. The treated effluent is discharged through Outfall 001 into Delaware River, and occasionally through 
Outfalls 002 and 003, during high flow condition. 
 
The facility utilizes the following wastewater treatment chemicals: 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

6 

 
 
The facility is planning to accept approximately 12,400 GPD or more of food waste and/or FOG, 5 days per week, for next 
five years. As stated in Page 2 of this report, the facility’s WQM permit was amended to approve construction/modification 
to accept these wastes. 
 
Per recent CEI report dated May 28, 2025, the treatment facility consists of the following treatment units: One grit 
removal, two Hydro-dyne Great White screens, one influent bar screen, two primary clarifiers, three oxidation ditches, 
three secondary clarifiers, two rotary disk filter systems, one chlorine contact tank, three anaerobic digesters, three 
holding cells, one gravity belt thickener, and two centrifuges.  
 
Industrial Users: 
There are three (3) Categorical and fourteen (14) Non-categorical Significant Industrial Users contributing to this facility. 
The facility is implementing EPA administered pre-treatment program, which will be continued for the next permit term. 
 
CSS and CSO: 
Roughly 3% of the City’s contributed wastewater are discharged through two (2) CSOs, Second Street Pump Station and 
Spring Garden Street CSO. The CSO and CSS are permitted under PAG062201, for which the City of Easton is the 
permittee. The permit was last renewed on August 28, 2024 with an expiration date of October 16, 2027. 
 

Existing Limits 

 
Outfall 001: Effective from December 1, 2018 through November 30, 2023 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Instant. 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 

Report 
Daily 
Max XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

CBOD5 2,085 3,336 XXX 25.0 40.0 50.0 1/day 
24-Hr 

Composite 

TRC XXX XXX XXX 0.5 XXX 1.6 1/shift Grab 

TSS 2,502 3,753 XXX 30.0 45.0 60.0 1/day 
24-Hr 

Composite 

Fecal Coliform 
(No./100 ml) XXX XXX XXX 

200 
Geo 

Mean XXX 1,000 1/day Grab 

Ammonia-
Nitrogen 1,668 XXX XXX 20.0 XXX 40.0 1/day 

24-Hr 
Composite 

DO XXX XXX Report Report XXX XXX 1/month Grab 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/month Calculation 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

7 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Instant. 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Nitrate-Nitrite 
as N XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

Total Kjeldahl 
Nitrogen XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

Total 
Phosphorus XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

TDS XXX XXX XXX 

Report 
Avg 
Qrtly XXX XXX 1/quarter 

24-Hr 
Composite 

Influent 
CBOD5 XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

Influent TSS XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

 
Outfall 002, 003, and 004: Effective from December 1, 2018 through November 30, 2023 
 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

TSS XXX XXX XXX XXX Report XXX 1/6 months Grab 

Oil and 
Grease XXX XXX XXX XXX Report XXX 1/6 months Grab 

    



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

8 

Compliance History 

 
DMR Data for Outfall 001 (from September 1, 2024 to August 31, 2025) 

 
Parameter AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 

             Flow (MGD) 
Average Monthly 5.18 5.41 5.33 5.80 5.32 5.17 5.28 5.17 5.38 5.22 5.11 5.25 

Flow (MGD) 
Daily Maximum 5.70 6.30 5.73 7.72 6.74 6.23 6.93 5.6 6.85 6.48 5.60 5.53 

pH (S.U.) IMIN 6.9 6.9 7.0 6.8 6.9 6.6 7.0 7.0 6.9 6.9 6.5 6.6 

pH (S.U.) IMAX 7.4 7.5 7.5 7.3 7.6 7.4 7.5 7.6 7.4 7.7 7.3 7.2 

DO (mg/L) IMIN 6.06 6.68 7.04 6.12 7.00 7.63 8.26 6.88 7.48 7.42 6.72 6.83 

DO (mg/L) 
Average Monthly 6.83 7.36 7.77 7.76 8.15 8.81 9.27 8.57 8.33 7.89 7.54 7.29 

TRC (mg/L) 
Average Monthly 0.05 0.04 0.05 0.04 0.08 0.07 0.06 0.04 0.09 0.05 0.05 0.04 

TRC (mg/L) IMAX 0.7 1.0 0.9 0.8 1.1 1.1 1.4 0.5 4.4 0.6 0.5 0.5 

CBOD5 (lbs./day) 
Average Monthly 185 168 138 232 207 169 137 597 332 224 153 92 

CBOD5 (lbs./day) 
Weekly Average 204 202 152 205 520 213 156 830 596 294 184 95 

CBOD5 (mg/L) 
Average Monthly 4.3 3.7 3.1 4.8 4.7 3.9 3.1 13.8 7.4 5.1 3.6 2.1 

CBOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 287.1 294.7 303.4 279.2 297.7 285.0 311.8 303.3 274.2 285.8 253.3 254.4 

CBOD5 (mg/L) 
Weekly Average 4.7 4.3 3.3 4.2 12.4 4.7 3.7 19.2 12.7 6.9 4.4 2.2 

TSS (lbs./day) 
Average Monthly 343 236 237 483 349 251 198 510 663 427 507 190 

TSS (lbs./day) 
Weekly Average 388 286 252 338 1181 274 210 814 1672 542 855 202 

TSS (mg/L) 
Average Monthly 7.9 5.2 5.3 10.0 7.9 5.8 4.5 11.8 14.8 9.8 11.9 4.3 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 256.6 242.9 261.5 271.4 263.7 270.5 273.0 274.5 275.4 282.6 269.2 262.8 

TSS (mg/L) 
Weekly Average 8.9 6.3 5.6 7.0 30.2 6.5 4.9 18.8 34.6 12.2 20.3 4.6 

TDS (mg/L) 
Average Quarterly   501   511   520   537 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 1 1 4 6 2 2 4 10 3 1 2 1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

9 

Fecal Coliform 
(No./100 ml) IMAX 6 14 26 88 4 12 17 1733 249 4 27 5 

Nitrate-Nitrite (mg/L) 
Average Monthly 20.5 17.5 17.6 19.3 14.8 18.2 30 31.2 27.6 23.7 23.2 24.8 

Total Nitrogen (mg/L) 
Average Monthly 21.3 18.0 18.3 21.2 15.8 19.5 31.3 32.7 28.1 24.2 24.0 25.3 

Ammonia (lbs/day) 
Average Monthly 12 10 6 17 32 11 7 107 16 8 7 6 

Ammonia (mg/L) 
Average Monthly 0.3 0.2 0.1 0.4 0.7 0.3 0.2 2.5 0.3 0.2 0.2 0.1 

TKN (mg/L) 
Average Monthly 0.8 0.5 0.7 1.9 1.0 1.3 1.3 1.5 0.5 0.5 0.8 0.5 

Total Phosphorus 
(mg/L) 
Average Monthly 5.5 5.5 4.5 4.2 4.6 5.1 5.0 5.1 4.8 5.1 3.9 5.2 

 
DMR Data for Outfall 002 (from September 1, 2024 to August 31, 2025) 

 
Parameter AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 

             TSS (mg/L) 
Daily Maximum   6      3    
Oil and Grease (mg/L) 
Daily Maximum   5      5    

 
DMR Data for Outfall 004 (from September 1, 2024 to August 31, 2025) 

 
Parameter AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 

             TSS (mg/L) 
Daily Maximum   85          
Oil and Grease (mg/L) 
Daily Maximum   5          

 
Effluent Violations for Outfall 001, from: October 1, 2024 To: August 31, 2025 

Parameter Date SBC DMR Value Units Limit Value Units 

TRC 12/31/24 IMAX 4.4 mg/L 1.6 mg/L 

Fecal Coliform 01/31/25 IMAX 1733 No./100 ml 1000 No./100 ml 

 
 

Compliance History 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

10 

Other Comments: The submitted Non Compliance Report form stated that color interference was the cause for TRC 
exceedance. No comment was provided for Fecal Coliform exceedance.  
 
Summary of Inspections:  
September 23, 2025: RTPT inspection conducted. No violation noted during the inspection. Recommended to submit the 
sealed and signed post construction certificate for the WQM amendment. 
 
May 28, 2025: CEI conducted. Report stated that three eDMR violations were reported since last inspection. 
 
February 21, 2024: CEI conducted. No violation noted.  
 
November 2, 2022: CEI conducted. No violation noted. 
 
May 27, 2021: CEI conducted. No violation noted.  
 
May 13, 2020: ADMIN review conducted via telephone to understand how the treatment plant was operating during the 
COVID-19 quarantine period. The plant was operating normally and there were no major issues at the plant. No negative 
impact on influent or effluent was noted. 
 
March 2, 2020: NOV was issued for multiple SSOs. 
 
July 9, 2019: CEI conducted. No violation noted during the inspection.      
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

11 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 10.0 

Latitude 40º 40' 44.00"  Longitude -75º 11' 39.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Fecal Coliform 200 / 100 ml Geo Mean DRBC 92a.47(a)(5) 

Fecal Coliform 1,000 / 100 ml IMAX DRBC 92a.47(a)(5) 

Total Dissolved Solids 1,000 Average Monthly  DRBC 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
WQM 7.0: 
The following data were used in the attached computer model (WQM 7.0) of the stream: 
 

• Discharge pH               7.0  (Default) 

• Discharge Temperature 25°C  (Default) 

• Discharge Hardness  185 mg/l (Application data) 

• Stream pH                   7.6  (21PA_WQX-WQN0194, median Jul-Sep, 2003-2019)                                                                 

• Stream Temperature    22.71°C  (21PA_WQX-WQN0194, median Jul-Sep, 2003-2019) 

• Stream Hardness  100 mg/l (Default) 
                                                                             

The following two nodes were used in modeling: 
 
Node 1:  At Outfall 001 on Delaware River (00002) at RMI 107.9 

Elevation:  153.7 ft (National Map-Advanced Viewer, 10/29/2025) 
  Drainage Area:  6,090 mi2 (StreamStat Version 3.0, 10/29/2025) 
  River Mile Index: 107.9 (PA DEP eMapPA) 
  Low Flow Yield:  0.238 cfs/mi2 
  Discharge Flow:  10.0 MGD 
  Available Q7-10:  318.87 cfs* 
 
Node 2:  At confluence with Lopatcong Creek at Delaware River RMI 107.14 

Elevation:  151.77 ft (National Map-Advanced Viewer, 10/29/2025) 
  Drainage Area:  6,100 mi2 (StreamStat Version 3.0, 10/29/2025) 
  River Mile Index: 107.14 (PA DEP eMapPA) 
  Low Flow Yield:  0.238 cfs/mi2 
  Discharge Flow:  0.0 MGD 

Available Q7-10:  319.4 cfs* 
* Available Q7-10 was calculated as drainage area * Low Flow Yield * acute partial mixing factor (PMFa). PMFa value was 
obtained from Mixing Zone Study. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

12 

Ammonia (NH3-N), Carbonaceous Biochemical Oxygen Demand (CBOD5), & Dissolved Oxygen (DO): 
WQM 7.0 version 1.0b is a water quality model designed to assist DEP to determine appropriate effluent limits for 
CBOD5, NH3-N and DO.  The model simulates two basic processes.  In the NH3-N module, the model simulates the 
mixing and degradation of NH3-N in the stream and compares calculated instream NH3-N concentrations to NH3-N water 
quality criteria.  In the D.O. module, the model simulates the mixing and consumption of D.O. in the stream due to the 
degradation of CBOD5 and NH3N and compares calculated instream D.O. concentrations to D.O. water quality criteria.  
The model was utilized for this permit renewal by using Q7-10 and current background water quality levels of the stream.  
 
NH3-N: 
WQM 7.0 suggested NH3-N limit of 20.0 mg/l as monthly average and 40.0 mg/l as IMAX limit to protect water quality 
standards. These values are the same as existing permitted limits. The average monthly mass loading is calculated to 
be 1,668 lbs./day. Existing limits will be continued.  
 
CBOD5: 
The WQM 7.0 model suggests a monthly average CBOD5 limit of 25 mg/l, weekly average limit of 40 mg/l, and IMAX of 
50 mg/l. The average monthly and average weekly mass loadings were calculated as 2,085 lbs./day and 3,336 lbs./day 
respectively. These values are the same as existing permit and will be carried over.  
 
Dissolved Oxygen (DO): 
The current permit has monitoring requirement for DO. Pa code 25 §93.7 lists a minimum DO of 5.0 for WWF watershed. 
DEP’s SOP titled “Establishing Effluent Limitations for Individual Sewage Permits” (SOP No. BCW-PMT-033, revised Feb 
5, 2024) recommends a minimum DO limit of 4.0 mg/l, based on BPJ, to ensure adequate operation and maintenance. A 
review of last 12 months (September 2024 through August 2025) data indicated that the facility is meeting the 
recommended minimum DO limit 100% of the time, with minimum monthly value of 6.06 mg/l. Since the facility is meeting 
more stringent limit 100% of the time, a schedule isn’t needed. The minimum DO limit of 4.0 mg/l will be effective from the 
effective date of the permit.  
 
Toxics: 
Based on the available data, PADEP utilizes Toxics Management Spreadsheet (TMS) to (1) evaluate reasonable potential 
for toxic pollutants to cause or contribute to an excursion above the water quality standards and (2) develop WQBELs for 
those such toxic pollutants (i.e., 40 CFR § 122.44(d)(1)(i)). It is noteworthy that some of these pollutants that may be 
reported as “non-detect”, but still exceeded the criteria, were determined to be candidates for modeling because the 
method detection levels used to analyze those pollutants were higher than target QLs and/or the most stringent Chapter 
93 criteria. The model then recommended the appropriate action for the Pollutants of Concerns based on the following 
logic:  

 
1. In general, establish limits in the draft permit where the effluent concentration determined in B.1 or B.2 equals or 
exceeds 50% of the WQBEL (i.e., RP is demonstrated). Use the average monthly, maximum daily and instantaneous 
maximum (IMAX) limits for the permit as recommended by the TMS (or, if appropriate, use a multiplier of 2 times the 
average monthly limit for the maximum daily limit and 2.5 times the average monthly limit for IMAX).  
 
2. For non-conservative pollutants, in general, establish monitoring requirements where the effluent concentration 
determined in B.1 or B.2 is between 25% - 50% of the WQBEL.  
 
3. For conservative pollutants, in general, establish monitoring requirements where the effluent concentration determined 
in B.1 or B.2 is between 10% - 50% of the WQBEL.  
 
NOTE 4 – If the effluent concentration determined in B.1 or B.2 is “non-detect” at or below the target quantitation limit 
(TQL) for the pollutant as specified in the TMS and permit application, the pollutant may be eliminated as a candidate for 
WQBELs or monitoring requirements unless 1) a more sensitive analytical method is available for the pollutant under 40 
CFR Part 136 where the quantitation limit for the method is less than the applicable water quality criterion and 2) a 
detection at the more sensitive method may lead to a determination that an effluent limitation is necessary, considering 
available dilution at design conditions.  
 
NOTE 5 – If the effluent concentration determined in B.1 or B.2 is a detection below the TQL but above or equal to the 
applicable water quality criterion, WQBELs or monitoring may be established for the pollutant.  
 
4. Application managers may, on a site- and pollutant-specific basis, deviate from these guidelines where there is specific 
rationale that is documented in the fact sheet.  



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

13 

The below table summarizes the output from TMS:  
 

 
Total Thallium: TMS suggests monitoring for Total Thallium based on model input value of <3 ug/l (maximum of 3 sample 
results). A quarterly monitoring requirement will provide sufficient effluent results for a Reasonable Potential analysis 
during next permit term. 
 
Additional Considerations 

 
Fecal Coliform: 
The recent coliform guidance in 25 Pa. code § 92a.47.(a)(4) requires a summer technology limit of 200/100 ml as a 
geometric mean and an instantaneous maximum not greater than 1,000/100ml and § 92a.47.(a)(5) requires a winter limit 
of 2,000/100ml as a geometric mean and an instantaneous maximum not greater than 10,000/100ml. Delaware River 
Basin Commission’s (DRBC’s) Water Quality Regulations at Section 4.30.4.A requires that during winter season from 
October through April, the instantaneous maximum concentration of fecal coliform organisms shall not be greater than 
1,000 per 100 milliliters in more than 10 percent of the samples tested. Therefore, the summer limit is governed by DEP’s 
regulation while winter limit is governed by DRBC’s regulation. The current permit has year-round geo-mean of 200 
no./100 ml. and IMAX of 1,000 no./100 ml. which will be carried over.   
 
E. Coli:  
Under the authority of Pa Code 25 § 92a. 61 the Department is requiring monitoring of E. Coli for all sewage facilities. 
DEP’s SOP titled “Establishing Effluent Limitations for Individual Sewage Permits (BCW-PMT-033, revised February 5, 
2024) recommends monthly E. Coli monitoring for major sewage dischargers. This requirement will be applied from this 
permit term.  
 
pH: 
The TBEL for pH is above 6.0 and below 9.0 S.U. (40 CFR §133.102(c) and Pa Code 25 §§ 95.2(1), 92a.47) which are 
existing limits and will be carried over. 
 
Total Suspended Solids (TSS): 
The existing limits of 30 mg/L average monthly, 45 mg/l average weekly, and 60 mg/L instantaneous maximum will 
remain in the permit based on the minimum level of effluent quality attainable by secondary treatment, 25 Pa. Code § 
92a.47 and 40CFR 133.102(b). The mass based average monthly and weekly average limits are calculated to be 2,502 
lbs./day and 3,753 lbs./day respectively, which are the same as were in existing permit. Existing limits will be carried 
over.  
 
Total Residual Chlorine (TRC): 
The attached computer printout utilizes the equation and calculations as presented in the Department’s 2003 
Implementation Guidance for Total Residual Chlorine (TRC) (ID#391-2000-015) for developing chlorine limitations. The 
attached printout indicates that a water quality limit of 0.5 mg/l would be needed to prevent toxicity concerns at the 
discharge point for Outfall 001. The Instantaneous Maximum (IMAX) limit is 1.6 mg/l. These are current limits and will be 
carried over. 
 
Total Dissolved Solids (TDS): 
TDS and its constituents are considered Special monitoring. The Department collected sufficient data for these 
parameters over last 8 years. The Department does no longer requires monitoring for these parameters, unless it’s 
required by other agencies. The discharge is into a special protection watershed, as determined by DRBC. DRBC Docket 
D-1987-010 CP-5 (issued on June 11, 2025, expires on November 30, 2030) requires a quarterly monitoring with 1,000 
mg/l limit. The docket provides options to apply for relief or monitor Specific Conductance in lieu of TDS. The current 
permit has monitoring requirement which will be carried over in this renewal.  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

14 

Flow and Influent CBOD5 and TSS Monitoring Requirement: 
The requirement to monitor the volume of effluent will remain in the draft permit per 40 CFR § 122.44(i)(1)(ii). Influent 
BOD5 and TSS monitoring requirements are established in the permit per the requirements set in Pa Code 25 Chapter 94. 
To demonstrate 85% removal efficiency and based on last permit, influent cBOD5 was added that replaced influent 
BOD5. Current influent cBOD5 and influent TSS monitoring will be continued.  
 
Best Professional Judgement (BPJ): 
 
Total Phosphorus:  
The current permit has monitoring requirements for Total Phosphorus, which is authorized by Pa Code 25 § 92a.61 and 
supported by SOP BCW-PMT-033. Current monitoring requirements will be carried over. 
 
Total Nitrogen:  
Under the authority of Pa Code 25 § 92a.61 and recommendation from BCW-PMT-033, the Department is requiring 
monitoring, at a minimum, for all sewage facilities. Monthly monitoring of Total Nitrogen will be continued for this renewal. 
Since TKN and Nitrate-Nitrite-N are needed to calculate TN, monthly monitoring of TKN and Nitrate-Nitrite-N will be 
continued in this renewal. 
 
PFOA, PFOS, HFPO-DA and PFBS: 
Per BCW-PMT-033 (revised February 5, 2024) and under the authority of Pa Code 25 § 92a.61, annual monitoring for 
PFOA, PFOS, HFPO-DA, and PFBS will be added in this renewal with a footnote that will read: 
 

“The permittee may discontinue monitoring for PFOA, PFOS, HFPO-DA, and PFBS if the results in 4 

consecutive monitoring periods indicate non-detect results at or below Quantitation Limits of 4.0 ng/L for 

PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L for HFPO-DA. When monitoring is discontinued, 

permittees must enter a No Discharge Indicator (NODI) Code of “GG” on DMRs.” 

 
Monitoring Frequency and Sample Types:  
Otherwise specified above, the monitoring frequency and sample type of compliance monitoring for existing parameters 
are recommended by DEP’s SOP and Permit Writers Manual and/or on a case-by-case basis using best professional 
judgment (BPJ). 
 
Anti-Backsliding 
The proposed limits are at least as stringent as are in existing permit, unless otherwise stated; therefore, anti-backsliding 
is not applicable. 
 
High Flow Management Plan 
Due to the impact of wet weather flow and high flow levels from the receiving stream on the treatment plant, requirement 
to develop and implement a High Flow Management Plan will be included in Part C of the permit.  

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

15 

Development of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) 0 

Latitude 40º 40' 44.00"  Longitude -75º 11' 39.00" 

Wastewater Description: Stormwater 

 
Per Phase II stormwater regulations, major POTWs with point source discharge to surface waters are generally required 
to have a stormwater permit. The following limits are proposed for stormwater only Outfall 002, per Appendix J of PAG03: 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units 
(lbs/day) Concentrations (mg/L) 

Minimum 
Measurement 

Frequency 
Required Sample 

Type 

Average 
Monthly  Minimum Instant. Maximum 

  

pH (S.U.) XXX XXX XXX Report 1/6 months Grab 

Chemical Oxygen 
Demand XXX XXX XXX Report 

1/6 months 
Grab 

Total Suspended 
Solids XXX XXX XXX Report 

1/6 months 
Grab 

Oil and Grease XXX XXX XXX Report 
1/6 months 

Grab 

Total Nitrogen XXX XXX XXX Report 
1/6 months 

Calculation 

Total Phosphorus XXX XXX XXX Report 
1/6 months 

Grab 

 
Since the “treatment works treating domestic sewage” is considered as an “Industrial Activity” per 40 CFR 
§122.26(b)(14)(ix), the stormwater related to industrial activity under individual permit shall contain benchmark values. 
Therefore, the following benchmark values will be applied at the outfalls: 
 

Parameter Benchmark Value (mg/L) 

Chemical Oxygen Demand 120 

Total Suspended Solids 100 

Oil and Grease 30 

pH (S.U.) 9.0 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

16 

Whole Effluent Toxicity (WET) 

 
For Outfall      ,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: Annual 

 
The dilution series used for the tests was: 100%, 60%, 30%, 2%, and 1%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 1. 
 
 
Summary of Four Most Recent Test Results  
 
TST Data Analysis 
 
(NOTE – In lieu of recording information below, the application manager may attach the DEP WET Analysis Spreadsheet). 
 

Test Date 

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail) 

Survival Reproduction Survival Growth 

07/26/2022 Pass Pass Pass Pass 
4/18/2023 Pass Pass Pass Pass 
5/21/2024 Pass Pass Pass Pass 
6/10/2025 Pass Pass Pass Pass 

*  A “passing” result is that in which the replicate data for the TIWC is not statistically significant from the control condition.  This is 
exhibited when the calculated t value (“T-Test Result”) is greater than the critical t value.  A “failing” result is exhibited when the calculated 
t value (“T-Test Result”) is less than the critical t value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments:       
 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.22  Chronic Partial Mix Factor (PMFc): 0.98 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(10 MGD x 1.547) / ((1450 cfs x 0.22) + (10 MGD x 1.547))] x 100 = 4.63% 
 
Is IWCa < 1%?  YES    NO  Chronic Test Required 
 
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined: 
 
      
 
Type of Test for Permit Renewal: Chronic 

 
2. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

17 

[(10 MGD x 1.547) / ((1450 cfs x 0.98) + (10 MGD x 1.547))] x 100 = 1.08% 
 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 60%, 30%, 2%, and 1%. 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
      
 
If WET limits will not be established, but reasonable potential was determined, indicate the rationale for not establishing 
WET limits:  
 
     



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

18 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 4.0 XXX XXX XXX 1/month Grab 

TRC XXX XXX XXX 0.5 XXX 1.6 1/shift Grab 

CBOD5 2085 3336 XXX 25.0 40.0 50 1/day 
24-Hr 

Composite 

CBOD5 
Raw Sewage Influent XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

TSS 2502 3753 XXX 30.0 45.0 60 1/day 
24-Hr 

Composite 

TSS 
Raw Sewage Influent XXX XXX XXX Report XXX XXX 1/month 

24-Hr 
Composite 

Total Dissolved Solids XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) XXX XXX XXX 
200 

Geo Mean XXX 1000 1/day Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX 
Report 

Daily Max XXX 1/month Grab 

Nitrate-Nitrite XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/month Calculation 

Ammonia 1668 XXX XXX 20.0 XXX 40 1/day 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

19 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

TKN XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Total Thallium (mg/l) XXX XXX XXX 
Report  

Avg Qrtly XXX 
Report  

Daily Max 1/quarter 
24-Hr 

Composite 

PFOA (ug/L) XXX XXX XXX XXX XXX Report 1/year Grab 

PFOS (ug/L) XXX XXX XXX XXX XXX Report 1/year Grab 

HFPO-DA (ug/L) XXX XXX XXX XXX XXX Report 1/year Grab 

PFBA (ug/L) XXX XXX XXX XXX XXX Report 1/year Grab 

 
Compliance Sampling Location: At location after last treatment unit 
 
Other Comments: None 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

20 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/6 months Grab 

Chemical Oxygen Demand 
(COD) XXX XXX XXX XXX XXX Report 1/6 months Grab 

Total Suspended Solids XXX XXX XXX XXX XXX Report 1/6 months Grab 

Oil and Grease XXX XXX XXX XXX XXX Report 1/6 months Grab 

Total Nitrogen XXX XXX XXX XXX XXX Report 1/6 months Calculation 

Total Phosphorus XXX XXX XXX XXX XXX Report 1/6 months Grab 

 
Compliance Sampling Location: At Outfall 002 
 
Other Comments: Outfall 002 is representative of Outfalls 003 and 004. Effluent limitations for Outfall 001 is applicable to Outfall 002 when Outfall 002 discharges 
treated sewage during emergency discharge. 
 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton Municipal WWTP 

 

21 

 

 

Tools and References Used to Develop Permit 
a 

 WQM for Windows Model (see Attachment      ) 

 Toxics Management Spreadsheet (see Attachment      ) 

 TRC Model Spreadsheet (see Attachment      ) 

 Temperature Model Spreadsheet (see Attachment      ) 

 Water Quality Toxics Management Strategy, 361-0100-003, 4/06. 

 Technical Guidance for the Development and Specification of Effluent Limitations, 386-0400-001, 10/97. 

 Policy for Permitting Surface Water Diversions, 386-2000-019, 3/98. 

 Policy for Conducting Technical Reviews of Minor NPDES Renewal Applications, 386-2000-018, 11/96. 

 Technology-Based Control Requirements for Water Treatment Plant Wastes, 386-2183-001, 10/97. 

 
Technical Guidance for Development of NPDES Permit Requirements Steam Electric Industry, 386-2183-002, 
12/97. 

 Pennsylvania CSO Policy, 386-2000-002, 9/08. 

 Water Quality Antidegradation Implementation Guidance, 391-0300-002, 11/03. 

 
Implementation Guidance Evaluation & Process Thermal Discharge (316(a)) Federal Water Pollution Act, 386-
2000-008, 4/97. 

 Determining Water Quality-Based Effluent Limits, 386-2000-004, 12/97. 

 Implementation Guidance Design Conditions, 386-2000-007, 9/97. 

 
Technical Reference Guide (TRG) WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen 
and Ammonia Nitrogen, Version 1.0, 386-2000-016, 6/2004. 

 
Interim Method for the Sampling and Analysis of Osmotic Pressure on Streams, Brines, and Industrial Discharges, 
386-2000-012, 10/1997. 

 
Implementation Guidance for Section 95.6 Management of Point Source Phosphorus Discharges to Lakes, Ponds, 
and Impoundments, 386-2000-009, 3/99. 

 
Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program 
for Toxics, Version 2.0, 386-2000-015, 5/2004. 

 Implementation Guidance for Section 93.7 Ammonia Criteria, 386-2000-022, 11/97. 

 
Policy and Procedure for Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage 
Channels and Swales, and Storm Sewers, 386-2000-013, 4/2008. 

 Implementation Guidance Total Residual Chlorine (TRC) Regulation, 386-2000-011, 11/1994. 

 Implementation Guidance for Temperature Criteria, 386-2000-001, 4/09. 

 Implementation Guidance for Section 95.9 Phosphorus Discharges to Free Flowing Streams, 386-2000-021, 10/97. 

 
Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved 
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 386-2000-020, 10/97. 

 
Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design 
Hardness, 386-2000-005, 3/99. 

 
Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination 
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 386-2000-010, 3/1999. 

 Design Stream Flows, 386-2000-003, 9/98. 

 
Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV) 
and Other Discharge Characteristics, 386-2000-006, 10/98. 

 Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 386-3200-001, 6/97. 

 Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07. 

 SOP: BCW-PMT-033 

 Other:       

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton Municipal WWTP 

 

22 

 

 

Locational Map 
 

 
 
 
 

 
 

 
 
 
 

 
 
 

Easton Area Joint Sewer Authority 

NPDES Permit #: PA0027235; Easton WWTP 

Easton City, Northampton County   

Reza H Chowdhury, P.E. 

Environmental Engineer 

November 5, 2025 

Easton 

WWTP 
Outfall 002 

Outfall 001 
Outfall 003 

Outfall 004 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

23 

Site Plan 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton Municipal WWTP 

 

24 

 

 

StreamStats 
 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

25 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

26 

 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

27 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

28 

StreamGage 01446500 Data 
 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

29 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

30 

 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

31 

WQM 7.0 
 

 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

32 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

33 

 

 

 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

34 

TMS 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

35 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

36 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

37 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

38 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

39 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

40 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

41 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

42 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

43 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

44 

TRC_Calc 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

45 

WETT 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

46 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027235 
Easton WWTP  
 

47 

 
 
 


